UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U6MESHP

ISED ID 6545A-U6MESHP

Equipment Under Test U6-Mesh-Pro

Test Report Serial Number | TR8701_01

Date of Test(s) 11 December 2023 and 11 April 2024
Report Issue Date 12 April 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2024. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
1 UNII-3 Band
1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Tx Spurious Emission 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Tx Spurious Emission 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Tx Spurious Emission 5825.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 24.0 40.000000 | PASS
Tx Spurious Emission 5755.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 40.000000 | PASS
Tx Spurious Emission 5775.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 24.0 40.000000 | PASS
Tx Spurious Emission 5795.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 80.000000 | PASS
Tx Spurious Emission 5775.000 24.0 80.000000 | PASS
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Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 20.700000 5734.650000 5755.350000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 10.3 | PASS
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Spectrum EAn

Ref Level 20.00 dBm @ RBW 200 kHz

Att 40 dB  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

10 dBm

0 dBm

SN A

-10 dBm /

-20 dBm r/ \
-30 dBm

[ \\4
| 40 A8 Paacad e s
-50 dem
-60 dBm
-70 dBm
CF 5.745 GHz 400 pts Span 40.0 MH2
L bid ] GIRRNERDD wa
Date: 11.DEC.2023 00:00:37
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
RF output power (5745 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 26.0 30.0 26.0 92.034 | PASS
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5745.000000

5745.594059

9.206 30.0 | PASS

Ports

Port State
1 | used
2 | used

PSD Connector 1

Ref Level 20.00 dBm

@ RBW 500 kHz

40 dB @ SWT 2ms @ YBW 2MHz Mode Auto FFT

101 pts

Spectrum
Att
SGL Count 100/100
@ LRm AvgPwr
10 dBm
0 dBm
-10 dBm
20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dem
CF 5.745 GHz
]
Dat 11.DEC.2

1

PSD Connector 2

C.2023 00:01:18

Span 20.0 MHz
.
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Spectrum EAn

Ref Level 20.00 dBm @ RBW 500 kHz

Att 40dB @ SWT 2ms @ YBW 2 MHz Mode Auto FFT
SGL Count 100/100
@ IRm AvgPwr

10 dBm

0 dBm

-10 dBm

20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz 101 pts Span 20.0 MH2
( )i ] GIEIED o '
Date: 11.DEC.2023 00:01:25
Measurement

Setting Instrument Value Target Value
Start Freqguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)
6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 17.650000 0.500000 5735.775000 5753.425000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 7.1 | PASS
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B dB Banchvictth
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Frequency in MHz
Bandwidth
Spectrum ('IE‘]
Ref Level 20.00 dBm @ RBW 100 kHz
Att 40 de  SWT 56.8 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 dBm
0 dBm
- n 2 Fay aly Wl
10 e WWW “"WWM
-20 dBm / \
-30 dBm
w s 1 WWMW
-50 dBm
-60 dBm-
-70 dBm
CF 5.745 GHz 800 pts Span 40.0 MHz
)i ) e
Date: 11.DEC.2023 00:01:33
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 20.000 dBm 20.000 dBm
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Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 19.250000 5735.375000 5754.625000
DUT Frequency Result
(MHz)
5745.000000 | PASS
99 2%Banchvicith
207
ol M
c 1
[oq
©
£
E
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-
19.250 MHz |
5725 5730 5735 5740 5745 5750 5755 5765
Freauency in MHz
Bandwidth
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LABORATORY P
Spectrum I @
Ref Level 10.00 dBm @ RBW 500 kHz
Att 30 dB SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem _/_/_/\,/v\/—/\
-10 dBm / sl ‘\f\/\‘[\\
-20 dem
-30 dBm / \ \/\
~#0\dBfm ]
-50 dBm
-60 dem
-70 dBm
-80 dem
CF 5.745 GHz 160 pts Span 40.0 MHz
)il ] GIRNRNERD wa
Date: 11.APR.2024 PR S W
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

Limit

(dBm)

level
(dBm)

Margin
(dB)

Result
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Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
6082.250000 -33.0 6.0 -27.0
6003.750000 -33.1 6.1 -27.0
6003.250000 -33.4 6.4 -27.0
5648.250000 -33.6 6.6 -27.0
5647.750000 -33.6 6.6 -27.0
6082.750000 -33.7 6.7 -27.0
6004.250000 -33.7 6.7 -27.0
6039.250000 -33.9 6.9 -27.0
5987.250000 -33.9 6.9 -27.0
6048.250000 -33.9 6.9 -27.0
6056.750000 -33.9 6.9 -27.0
6002.750000 -33.9 6.9 -27.0
6083.250000 -33.9 6.9 -27.0
5936.250000 -34.0 7.0 -27.0
6037.250000 -34.0 7.0 -27.0

Measurement Settings

Pre Measurement

Start Frequency
(MHz)

Stop Frequency
(MHz)

Final Measurement

5470.000000

6100.000000

Spurious

Levelin dBm

Lirrit

Pre Measurement 2

Threshdd X

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 20.000 dBm -10.000 dBm
Attenuation 30.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB

b8

Critical

b.85 549

Freauencyv in GHz

Fnal Critical

Surm Leve
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% CoMPLIANCE 427 West 12800 South, Draper, UT 84020
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 33.200000 5757.050000 5790.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 13.2 | PASS
26 cB Banchwickh
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Date:

11.DEC.2023 00:09:3

1

Spectrum ::An
Ref Level 0.00 dBm @ RBW 200 kHz
o Att 10de SWT 28.5pus @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
o e //\.v- \!um/w\r\\
-20 dBm; JVVV \/"\/\
-40 dBm:
-50 dBm
-60 dBm
-70 dém
-80 dBm:
-90 dBm
CF 5.775 GHz 400 pts Span 40.0 MHz
]
] J CINEEREDD wo

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 18.750000 0.500000 5765.575000 5784.325000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 9.6 | PASS
6 dB Banchvicith
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Frequency in MHz
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h785
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Bandwidth
Spectrum mA:
Ref Level 20.00 dBm @ RBW 100 kHz
Att 40 dB  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
10 dBm
0 dBm
-10 dBm [ N "\
-20 dBm W/LJ M
oo —— A
-40 dBm
-50 dem
-60 dBm:
-70 dBm
CF 5.775 GHz 800 pts Span 40.0 MHz
]
)
Jj J CERRRRRED wa

Date: 11.DEC.202:2 00:10:23

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHZz)
99 % Bandwidth

DUT Frequency

Bandwidth

Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.250000 5765.375000 5784.625000
DUT Frequency Result
(MHz)
5775.000000 | PASS
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()
=
1
1

[
=
!

T

Levelin dBm

99 %2 Banchvicith

h75h

Bandwidth

5760

Spectrum I

B7ER B770 5775 R780 B785 5790 5785
Freauency in MHz

Ref Level 10.00 dBm
Att 30 dB
SGL Count 200/200

@ RBW 500 kHz

SWT 11.3ps @ VBW 2 MHz Mode Auto FFT

@ 1Pk Max

0 dBm

-10 dBm

~

-20 dBm:

-40 dBm

-50 dBmn

-60 dBm:

-70 dBm:

-80 dBm

CF 5.775 GHz

160 pts Span 40.0 MHz

]l

J GERNRNNED W

Date:

Measurement

11.APR.2024 21:57:22

Setting

Instrument
Value

Target Value

Start Frequency

5.75500 GHz

5.75500 GHz

Stop Frequency

5.79500 GHz

5.79500 GHz

Span

40.000 MHz

40.000 MHz

RBW

500.000 kHz

>= 500.000 kHz

VBW

2.000 MHz

>=1.500 MHz

SweepPoints

160

~ 160
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Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
6047.750000 -32.2 5.2 -27.0
6047.250000 -32.3 5.3 -27.0
5591.750000 -32.8 5.8 -27.0
6048.250000 -33.1 6.1 -27.0
5592.250000 -33.3 6.3 -27.0
6003.750000 -33.3 6.3 -27.0
5591.250000 -33.5 6.5 -27.0
5956.750000 -33.6 6.6 -27.0
6003.250000 -33.7 6.7 -27.0
5957.250000 -34.0 7.0 -27.0
6067.750000 -34.0 7.0 -27.0
6052.250000 -34.0 7.0 -27.0
6051.750000 -34.0 7.0 -27.0
6020.250000 -34.0 7.0 -27.0
6046.750000 -34.1 7.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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\7

Spurious

Levelin dBm

b.65 b7 575 b8 b.85 549 5.95 6 6.05 6.1

547 55 555 b6
Freauency in GHz
Limit e Threshad X Critical X Fna Critical Surn Lewel
Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 32.600000 5808.450000 5841.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 12.2 | PASS
26 cB Banchwickh
T
201
e 10T
s}
kel
c
—Z 0T
2 1
]
_‘ID -
o W N\‘/\/v\[\
5805 5810 5815 h520 5825 5830 5835 5840 5845
Freauency in MHz
Bandwidth
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Spectrum @
Ref Level 20.00 dBm @ RBW 200 kHz
Att 40 dB  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

10 dBm

0 dBm

VA,
o e WWM M«NN
-20 dBm N/ \M\
-40 dBm
-50 dBem
-60 dBm
-70 dBm
CF 5.825 GHz 400 pts Span 40.0 MHz
)
Jj ) (T
Dat 1 DEC.2023 1

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 18.650000 0.500000 5815.625000 5834.275000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 9.0 | PASS
6 dB Banchvictth
07
101
5 MWWWNMMM
[oa}
©
£
g
Q
-

ha05s

5810 h815

hazd

hazh

Freauency in MHz

5830

ha3h

5345
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427 West 12800 South, Draper, UT 84020

Spectrum

Ref Level 20.00 dBm @ RBW 100 kHz

Att 40 dB  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

10 dBm

0 dBm

-10 dém e

T h
WAVMM V"WJ

-20 dBm

-30,dBm
o

-40 dBm

endog gl o
TS

-50 dBm

-60 dBm:

-70 dBm

CF 5.825 GHz

800 pts Span 40.0 MHz
1
T

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 19.500000 5815.125000 5834.625000
DUT Frequency Result
(MHz)
5825.000000 | PASS
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b8 45

99 % Banchwictth
0T
20+
D% 4
o 10 T
£ 1
©
s O
-}
10 19.500 MHz |
5805 5810 5815 haa0 bBah 5830 5836 5840
Freauency in MHz
Bandwidth
Spectrum I [@
Ref Level 10.00 dBm @ RBW 500 kHz
Att 30dB  SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
Tad D Mw
-10 dBm /
-20 dBem
\yﬁ\aj—\_ﬂ\/ [y
3! m
-40 dem
-50 dBm
-60 dem:
-70 dBm
-80 dBm
CF 5.825 GHz 160 pts Span 40.0 MHz
)i J GHRNNRRND wa
Date: 11.APR.2024 21:57:40
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
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Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5612.250000 -33.4 6.4 -27.0
5611.750000 -33.5 6.5 -27.0
6027.250000 -33.5 6.5 -27.0
6058.750000 -33.7 6.7 -27.0
6082.250000 -33.7 6.7 -27.0
6071.250000 -33.8 6.8 -27.0
6018.750000 -33.8 6.8 -27.0
6018.250000 -33.8 6.8 -27.0
5967.750000 -33.9 6.9 -27.0
6066.750000 -33.9 6.9 -27.0
6026.750000 -33.9 6.9 -27.0
6027.750000 -33.9 6.9 -27.0
6066.250000 -33.9 6.9 -27.0
6082.750000 -34.0 7.0 -27.0
5928.250000 -34.0 7.0 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Spurious

Levelin dBm

b.65 b7 575 b8 b.85 549 5.95 6 6.05 6.1

£47 55 555 5B
Freauencyv in GHz
[ — Thieshdd X Critical X Fnal Critical Sum Level

Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 39.774860 5735.187617 5774.962477
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 10.9 | PASS
26 cB Bandhwicth
0T
10+
£
5 0T
£
<
o 10
)
20 M | M
5715 B720 5730 5740 5750 5760 5770 5780 5790 B795
Frequency in MHz
Bandwidth
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum

(Z)

Ref Level 20.00 dBm

SGL Count 200/200

@ RBW 300 kHz

Att 40 dB  SWT 31.6 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

0 dBm

Sl

-10 dBm [

-20 dBm }

-30 dBm
= B

-50 dBm

-60 dBm:

-70 dBm

CF 5.755 GHz

533 pts

|
J

Span 80.0 MHz
1

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 37.100000 0.500000 5736.075000 5773.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 4.7 | PASS
6 dB Banchvictth

151
101

Levelin dBm

il M

5715 5720

5730

5740

5750

5760

Freauency in MHz

5770 5780

5790 57495
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UNIFIED
w COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Bandwidth

Spectrum [%]

Ref Level 20.00 dBm @ RBW 100 kHz

40 dB  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

10 dBm
0 dBm
-10 dBm M
VNM,N
-20 dBm MNM s
-30 dBm ( \
s, oo s ""'WJ M‘. horsories Ty
-50 dBm
-60 dBm
-70 dBm
CF 5.755 GHz 1600 pts Span 80.0 MHz
H T '““Im.ml

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHZz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5755.000000 38.000000 5735.750000 5773.750000
DUT Frequency Result
(MHz)
5755.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %2 Banchvicith

i AT A

[
=
1
1

Levelin dBm

5715 5720 5730 5740 5750 5760 5770 5780

5790 5795

Freauency in MHz
Bandwidth
Spectrum I [@
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30de  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm / \
-20 dBem j \
-30 dem
/\f\v_/ '\f\/m
-40 dem
-50 dBm
-60 dem:
-70 dBm
-80 dBm
CF 5.755 GHz 160 pts Span 80.0 MHz
)i J GHRNNRRND wa
Date: 11.APR.2024 21:58:51
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
TR8701_U6-Mesh-Pro_FCC_15.407_UNII-3_Annex Page 24 of 42
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&/ UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5755.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
6088.750000 -32.7 5.7 -27.0
6089.250000 -32.7 5.7 -27.0
5648.250000 -32.9 5.9 -27.0
6056.750000 -33.0 6.0 -27.0
6057.250000 -33.2 6.2 -27.0
5648.750000 -33.2 6.2 -27.0
5958.750000 -33.4 6.4 -27.0
6052.750000 -33.5 6.5 -27.0
6052.250000 -33.5 6.5 -27.0
6068.250000 -33.6 6.6 -27.0
5646.750000 -33.7 6.7 -27.0
6067.750000 -33.7 6.7 -27.0
5958.250000 -33.8 6.8 -27.0
6058.750000 -33.9 6.9 -27.0
6060.750000 -33.9 6.9 -27.0

(MHz)

Start Frequency

(MHz)

Stop Frequency

Pre Measurement

Final Measurement

5470.000000

6100.000000
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

Spurious

h47 65 555 b6 b.65

Lt -

b7

X

575 b8 b.85

Freauencyv in GHz

Critical X

549 5.95 6

Fna Critical

6.05 6.1

Surm Level

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 43.977486 5751.435272 5795.412758
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 12.2 | PASS
26 cB Bandhwicth
20T
10+
S
S o
£
o)
o -104
-
20 W foorr e | %
5735 B740 5750 5760 5770 5780 5790 5800 5810 HB15
Frequency in MHz
Bandwidth
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UNIFIED
w COMPLIANCE
LABORATORY

Spectrum

Ref Level 20.00 dBm @ RBW 300 kHz

Att 40 dB  SWT 31.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

(=)

10 dBm

0 dBm
i MHMMWMM

-20 dBm /

-40 dBm

\wm ) amal
Tt AGEn o)

-50 dBm

-60 dBm:

-70 dBm

CF 5.775 GHz 533 pts

)il ) (T

Span 80.0 MHz
1

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)
6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 34.700000 0.500000 5756.375000 5791.075000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 6.5 | PASS
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

20T

10+

Levelin dBm

6 dB Banchvicith

s ™

5750

5735 5740

5760 5770 5780 57490 5500 5810 5815

Freauency in MHz
Bandwidth

Spectrum A
Ref Level 20.00 dBm @ RBW 100 kHz
Att 40 de  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max
10 dem
0 dem
o FMMMMW Wd e r—
-20 dBm J MH)
-30 dBm M ,ww

it |
-50 dém
-60 dBm
-70 dBm
CF 5.775 GHz 1600 pts Span 80.0 MHz

]
)il J QI %
Dat 11.DEC.2023 C

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 38.000000 5755.750000 5793.750000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5775.000000 | PASS

99 22 Banchwidith
2hT
R M
g 10T
0 J
©
o
Ik
g
E J
—
] 30,000 e |
_2D +4
5736 5740 5750 5760 5770 5780 57490 5800 5810 5815
Frequency in MHz
Bandwidth
Spectrum I @
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30 dB SWT 11.4 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem L
i il M
-10 dBm / \
-20 dem '/_J \F\[
R [y, |
-40 dem
-50 dBm
-60 dem:
-70 dBm
-80 dBm
CF 5.775 GHz 160 pts Span 80.0 MHz
JU | e
Date: 11.APR.2024 21:59:05
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.73500 GHz 5.73500 GHz
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 40 MHz)

Final Measurement

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5648.750000 -32.4 5.4 -27.0
5648.250000 -33.0 6.0 -27.0
5631.250000 -33.0 6.0 -27.0
5631.750000 -33.2 6.2 -27.0
6062.250000 -33.3 6.3 -27.0
5630.750000 -33.4 6.4 -27.0
5610.750000 -33.4 6.4 -27.0
6021.250000 -33.4 6.4 -27.0
5641.750000 -33.4 6.4 -27.0
5611.250000 -33.5 6.5 -27.0
6052.250000 -33.5 6.5 -27.0
5645.750000 -33.5 6.5 -27.0
6052.750000 -33.6 6.6 -27.0
6020.750000 -33.6 6.6 -27.0
5641.250000 -33.7 6.7 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

Spurious

h47 65 555 b6 b.65 b7 575

b8 b.85

549 5.95

Lt -

X

Freauencyv in GHz

Critical X

Fna Critical

Surm Level

Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 56.735460 5763.480300 5820.215760
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 11.4 | PASS
26 cB Bandhwicth
20T
10+
&
ke 0T
£
o)
o -104
-
e ot | B TN

5755 B760

5770 5780

5790 5800
Freaquencv in MHz

Bandwidth

5810 h520

h830 5835
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Spectrum

Ref Level 20.00 dBm

(=)

@ RBW 300 kHz

Att 40 dB  SWT 31.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

10 dBm

0 dBm

-10 dBm

[ |

=0 dom— e BT T
-40 dBm
-50 dBm
-60 dBm:
-70 dBm
CF 5.795 GHz 533 pts Span 80.0 MHz )

)i ) CIRNNNEED wa
2023 30

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)
6 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5795.000000 37.300000 0.500000 5776.025000 5813.325000

DUT Frequency Max Level Result

(MHz) (dBm)

5795.000000 5.8 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

6 clB Banchvicith
15T
10+
e 0t WWWW
m -+
©
c
= -AoT
g
]
|
20+
=30 4
5755 6760 5770 5780 5790 5800 5810 5820 5330 5835
Freauency in MHz
Bandwidth
Spectrum ('IE‘]
Ref Level 20.00 dBm @ RBW 100 kHz
Att 40 de  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

10 dBm

0 dem

-10 dBm

) |

-30 dBm

MWWMW

-50 dem

-60 dBm

-70 dBm

Span 80.0 MHz

anmm e

CF 5.795 GHz 1600 pts

| J

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 38.500000 5775.750000 5814.250000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5795.000000 | PASS

99 22 Banchwidith
2hT
20+
] ol W’\/\f\/\/\\/\/\/\
0 J
©
o
Ik
g
E J
—
] 30500 e |
_2D +4
5756 5760 5770 5780 57490 5800 5810 58320 5330 5835
Frequency in MHz
Bandwidth
Spectrum I @
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30 dB SWT 11.4 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
L/ N A
vl RAVaY
-10 dBm /f\/ ‘/\‘\
-20 dem \/
-30 dBm \‘\ \—\’\/\
-40 dem
-50 dBm
-60 dem:
-70 dBm
-80 dBm
CF 5.795 GHz 160 pts Span 80.0 MHz
JU | e
Date: 11.APR.2024 21:59:24
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5795.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5940.750000 -32.5 5.5 -27.0
5940.250000 -32.7 5.7 -27.0
5960.750000 -32.7 5.7 -27.0
5941.250000 -32.8 5.8 -27.0
6050.750000 -33.0 6.0 -27.0
6050.250000 -33.0 6.0 -27.0
6073.250000 -33.3 6.3 -27.0
5924.750000 -33.2 6.4 -26.8
5935.750000 -33.4 6.4 -27.0
5961.250000 -33.4 6.4 -27.0
5936.250000 -33.4 6.4 -27.0
6067.250000 -33.5 6.5 -27.0
6052.750000 -33.5 6.5 -27.0
6052.250000 -33.5 6.5 -27.0
6073.750000 -33.5 6.5 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

Spurious

h47 65

Lirrit

555 b6

b.65

b7 b

75 b8

Freauencyv in GHz

X

Critical X

b.85

549 5.95 6

Fna Critical

6.05 6.1

Surm Level

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 81.500000 5733.750000 5815.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 13.2 | PASS
26 cB Bandwicth

20T

10+

Levelin dBm

0 er o

i

5740

5760 5780

5500 h820

5540 5855

595 | 5?.20
Freauency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Spectrum

Ref Level 20.00 dBm

(=)

@ RBW 1 MHz

Att 40 dB  SWT 22.9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

10 dBm

0 dBm

-10 dBm

/| WM/\%’\W‘\

-20 dBm / \
-30 dBm

-40 dBm

-50 dBm

-60 dBm:

-70 dBm

CF 5.775 GHz 320 pts

)il ) (T

Span 160.0 MHz
]

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 80 MHz)
6 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5775.000000 69.050000 0.500000 5736.425000 5805.475000

DUT Frequency Max Level Result

(MHz) (dBm)

5775.000000 1.1 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
6 dB Banchvicth
10T
D +4
e 1
fos]
©
£
°
3
5E495 5720 5740 5760 5780 5800 520 5840 el
Frequency in MHz
Bandwidth
Spectrum ('IE‘]

Ref Level 20.00 dBm @ RBW 100 kHz

Att 40 de  SWT 189.5ps @ VBW 300kHz Mode aAuto FFT
SGL Count 200/200

@ 1Pk Max

10 dBm

0 dem

-10 dBm

-20 dBm ki lmumdﬂMM

[‘"d'
-30 dBm J

-40 dBm

MM&M.N. e At L
L LU T T

-50 dem

-60 dBm

-70 dBm

CF 5.775 GHz 3200 pts

T J

Span 160.0 MHz
.

Occupied Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm;
80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 78.000000 5735.500000 5813.500000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5775.000000 | PASS

99 %2 Banchwicith

Levelin dBm

BR495 5720 5740 5760 5780 5800 5840 5EEE
Frequencv in MHz

Bandwidth

Spectrum I mAl

Ref Level 10.00 dBm @ RBW 2 MHz

Att 30de  SWT 16.9 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dem el e 4 M

[ 1

o, \

-40 dBm

-50 dBmn

-60 dBm:

-70 dBm:

-80 dBm

CF 5.775 GHz 160 pts Span 160.0 MHz
.
J1 J NERNNNED W

Date: 11.APR.2024 22:00:43

Measurement

Setting Instrument Target Value
Value

Start Frequency 5.69500 GHz 5.69500 GHz
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5649.250000 -27.6 0.6 -27.0
5648.750000 -27.9 0.9 -27.0
5646.750000 -28.0 1.0 -27.0
5647.250000 -28.4 14 -27.0
5646.250000 -28.4 14 -27.0
5648.250000 -28.9 1.9 -27.0
5641.250000 -29.2 2.2 -27.0
5641.750000 -29.4 2.4 -27.0
5650.250000 -29.6 2.8 -26.8
5645.750000 -29.9 2.9 -27.0
5649.750000 -30.0 3.0 -27.0
5640.750000 -30.0 3.0 -27.0
5647.750000 -30.3 3.3 -27.0
5645.250000 -30.5 35 -27.0
5642.250000 -30.6 3.6 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
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-- End of Report —
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